CODEN:LUTEDXATEIE-7241)/1-28/(2012)

Self-study course on modelling and simulation
of wastewater systems

C
0
o+

v

-

O
o+

D
<
O

-

©

@)

C
—

)

)
S

@)

-
LL
©

U
.
o+

U
i
L

Magnus Arnell

Division of Industrial Electrical Engineering and Automation
Faculty of Engineering, Lund University

Industrial




Self-study course on modelling and simulation
of wastewater systems

MAGNUS ARNELL
Doktorand, IEA, Lunds University
E-mail: magnus.arnell@iea.lth.se

October 15, 2012

Mathematical Modelling and Computer
Simulation of Activated Sludge Systems

Olsson
||




CONTENTS 2

Contents

1 Course content 3

2 Methods 3
2.1 Literaturereview . . . . . . . . . .. e 3
2.2 Watermatex 2011 . . . . . . . . . . . .. ..o 4
[...]
concentration is sure to be kept below the limit of 4
mg NHy-N/1 and at the same time using the max-
imum possible reactor volume for denitrification.
To measure the ammonia concentration a ammo-
nia sensor is introduced.

IMPLEMENTATION

The control strategy is applied in the Mat-
lab/Simulink standard BSM1 implementation. The
Simulink scheme is shown in figure 1. The sensor
chosen for detection of ammonia in the effluent of
tank 5 is a sensor with slow filtration and gas sen-
sitive probe, model sensor type CO. The output
signal is connected to a switch which changes the
K1,a between 0 and K1,a 3 at the selected ammonia
value.

The simulations were made according to the
standard protocol for BSM1 as described above
with the dry weather influent.

12 Effluent total ammonia and limit value

= 10} B
b4
j=23
E
g 8f B
=]
©
£
f=4
S 6 q
s
€
@
. -
8 4 A
© U v
f=3
o
: \
< 2

0 I I I I I I

7 8 9 10 11 12 13 14

time (days)

Figure 2. SNH in effluent for the proposed control strat-
egy.

3. Results

The primary results are presented in table 1. The
dynamic output for the most important parameters
are shown in figures 2 to 8.

Table 1. Primary results in comparison with the default
control strategy

On/Off Kr,a 3 Default

EQI [kg poll.units/d]| 6369 6096
OCI 16121 16366
SNH in effl. [mg N/1] 3.6798 2.4783
SNO in effl. [mg N/I] 10.0941  12.4459
TN in effl. [mg N/I] 15.8175  16.8908
SNH violation [%)] 27.6786  16.8155

4. Discussion

General performance The overall performance
of the treatment plant is summarized in the
EQI. For the proposed control strategy the
value is 6369 which is higher than for the de-
fault case (EQI=6096). This is because the
rise in ammonia increases the value more than



4  DISCUSSION 3

800 N benchmark
File Edit View Simulation Format Tools Help |

Clock ™ Simuiation time

NH4_sensor_(C0)

g, Gr and QinteFOW_comb2  Fyd_delay

KLa1 Bioreactor_1 KLa2 Bioreastor_{ Hj

'Dl g 505 _contral  505_ref
SNO2_sensor_(BO03— el
Mux {Gin and Gr SNO2ref ’—b gin
[

Flow_splitter

SND2_ref intr_control

ICONSTINFLUENT Settler_1D @w

DRYINFLUENT

Select input Plant input

RAININFLUENT

Select input
Store_in 1STORMINFLUENT)
Select input Plant input
y
Figure 1. Implementation of control strategy in Simulink.
Effluent total nitrogen and limit value Ordered effluent S, i with 95% p
21 ‘ ‘ ‘ ‘ ‘ ‘ 12 . . . . . . . . . .

_ 20} —
s ~ ]
E1op 1 £
- 4
& ) 1
=]
£ 2 ! 1
° 2 1
£ § |
S 5 1
] g A
§ g '
e ‘E 1
8 g 1
° 3 ]
5 |
£ & !
5 .
o 1
= 1

1

0 1 1 1 1 1 1 1 1 1 1 1
12 ‘ ‘ ‘ ‘ ‘ ‘
s s 10 P 12 13 " o 10 20 50 60 70 80 90 100

30 4
- Ordered SNH effluent concentrations (%)
time (days)

Figure 4. Ordered SNH in effluent for the proposed

Figure 3. TN in effluent for the proposed control strat-
control strategy.

egy.



4

Figure 6. SNH in effluent for the default control strategy.

250

DISCUSSION

KLa for bioractor 3

150

100

50

0
0

I I
100 200

300

400

L
500

1
600

700

Figure 5. K a 3 for the proposed control strategy.

Ammonia concentration in effluent (mg N/I)

Effluent total
T

ammonia al

nd limit val
T

ue

I I
7 8 9 10 1

time (days)

1 12

Total nitrogen concentration in effluent (mg N/I)

N
N

ey

n
o

©

Effluent total nitrogen and limit value
T T

1 A A
17 ~
16 1
15 1
14 ‘ ‘ ‘ ‘ ‘ ‘
7 8 9 10 1 12 13 14
time (days)
Figure 7. TN in effluent for the default control strategy.

Ordered effluent SNH concentrations with 95% percentile

SNH effluent concentrations (g N/m3)

50 60 70 80 20

30 4 100
Ordered S, effluent concentrations (%)

Figure 8. Ordered SNH in effluent for the default control

strategy.



REFERENCES

the decrease from lowered total nitrogen, TN.
This is of course correct for most receiving wa-
ters.

Nitrogen removal In this example, to lower the
TN was prioritized over an extremely low
SNH. For that case a control strategy was cho-
sen that allowed an increase in SNH in order
to lower the overall TN. The results show that
this goal is reached. The TN has decreased
from 16.89 mg N/1 as an average down to 15.81
mg N/L. At the same time the SNH has in-
creased from 2.45 to 3.68 mg N/1 as an aver-
age. As the benchmark protocol is set up with
a SNH limit of 4 mg N/1 the violation of that
limit is increased with just above 10 % of the
total evaluation time of 7 days.

Costs for implementation The total operating
cost for the plant, OCI, has decreased from 16
366 to 16 121 since not as much ammonia is
nitrified. The cost for a real implementation
would be small, only one sensor has to be in-
stalled.

5. Conclusions

Although the decrease in TN is relatively small, 1
mgN/1 or 6.5 %, the goal for the control strategy is
fulfilled. The rise in SNH is just as small in absolute
numbers, about 1 mgN/1, which corresponds to an
increase of 49 % of effluent ammonia concentration.
If this trade-off is net positive depends of course
of the specific case. In the case with the plant in
BSM1 it was not worth it since the EQI increased
significantly.

On the other hand the cost for implementation
and operation is small or profitable. The most obvi-
ous alternative to decrease the TN without increas-
ing SNH would be to add a dosage of carbon-source.
That would cost more to install with tanks, pumps
etc. and give rise to a large operating cost.

References

[1] Alex, J., Benedetti, L., Copp, J., Ger-
naey, K.V., Jeppsson, U., Nopens, I,
Pons, M.N., Rieger, L., Rosen, C., Steyer,
J.P., Vanrolleghem, P. and Winkler, S.
(2008). Benchmark Simulation Model No. 1

2]

3]

4]

(BSM1). Division of Industrial Electrical En-
gineering and Automation, Lund, Sweden.
http://www.benchmarkwwtp.org/.

Batstone, D.J., Keller, J., Angelidaki, I., Ka-
lyuzhnyi, S.V., Pavlostathis, S.G., Rozzi, A.,
Sanders, W.T.M., Siegrist, H. and Vavilin,
V.A. (2002). Anaerobic Digestion Model No.
1. IWA STR No. 13, IWA Publishing, Lon-
don, UK.

Henze, M., Grady, Jr C.P.L., Gujer, W.,
Marais, G.v.R. and Matsuo, T. (1987). Ac-
tivated Sludge Model No. 1, IAWQ Scientific
and Technical Report No. 1, IAWQ, London,
UK.

Takacs, 1., Patry, G.G. and Nolasco, D.
(1991). A dynamic model of the clarification-
thickening process. Water Res., 25(10), 1263-
1271.



B BENCHMARK SIMULATION MODEL NO. 2 - A CASE STUDY 18

B. Benchmark Simulation Model no. 2 - a case study



Benchmark Simulation Model no. 2 - a case study

MAGNUS ARNELL
PhD student, IEA, Lund University
E-mail: magnus.arnell@iea.lth.se

October 15, 2012

1. Introduction

As a part of my PhD-studies in benchmarking
and control of wastewater systems at IEA, I started
a literature review to learn about both basic, gen-
eral and specific topics of concern for the subject.
Part of this work is also to learn and get familiar
with the Benchmark Simulation Model no. 1 and
2 (BSM1 resp. BSM2) and more specific the Malt-
lab/Simulink implementation of BSM1 and BSM2.
In order to do that I have implemented a num-
ber of control strategies in each of the systems.
The strategies were not chosen specifically or op-
timized to beat the default strategy or claim to be
the best available choice but rather to give good
and reasonable exercises. This report describes the
work in BSM2.

2. Method

2.1. The BSM2 protocol

The platform used for the simulations in this study
is the Benchmark Simulation Model no. 2, BSM2
[1]. It is a plant-wide model for simulation of a
wastewater treatment plant (WWTP) that can be
used for evaluating performance of for example
control strategies.

PLANT AND MODEL DESCRIPTION

The BSM2 is a complete simulation platform for
comparison of control strategies for WWTP:s. It
consists of a plant layout, appointed dynamic
models for the unit processes and implementation

of them, influent loads, test procedures and eval-
uation criteria. The platform is not based on any
specific simulation program and have been imple-
mented in several platforms (Matlab, Fortran etc.)
and even a few commercial platforms made for
specific WWTP simulations (WEST, GPS-X Simba
etc.). For this study the Matlab/Simulink imple-
mentation by Ulf Jeppsson has been used.

The plant layout as shown in figure 1 consists
of,

e a primary clarifier,

e a 5 reactor activated sludge treatment with
pre-denitrification, modelled with the origi-
nal ASM1-model [3].

e a secondary settling tank modelled with the
wide spread 10 layer Tacdcs model [5].

¢ a mesophilic anaerobic digester for primary-
and thickened secondary sludge and fol-
lowed by dewatering of the digested sludge.
The dewatering unit is modelled as ideal sep-
aration and the digester with the ADM 1
[2]. To be able to interact with the ASM 1
model the digester implementation also in-
cludes two interfaces (one before and one af-
ter the digester) for converting the states be-
tween the two models [4].

e a storage tank for the decant from the sludge
dewatering.

Apart from the unit processes the plant lay-
out offers a large number of control handles rang-
ing from different bypasses to process parameters
such as airflow and pumping rates.



2 METHOD

p N
P P J. s,
0 QQ Bypass
N7
Influent i T H Effluent
wastewater _w Primary 2 P Activated sludge —p Secor.ldary water
clarifier reactors HRT: 14 h clarifier
HRT:1h . ' SL: 0.6 m/h
TSS: L@—‘ .
g
oX @ @ Controllable flow rate
@ Valve
| — P Gas
s ASM/ADM | Anaerobic
7% B .
interface digester Dewatering
SRT: 19 d
v Sludge
b 1ss. 7 removal
ADM/ASM 28%
interface
Storage
tank
HRT: 1d

eno

File Edit View Simulation Format Tools

Figure 1. Principle plant layout in BSM2

X bsm2_cl/Settier )

Help

feed settler

ot

=i

outt

S&_controller

Quw_time_controller

To Workspace To Workspace3
a
ZL output =8 g e Select_O¢  Goto3
R&S
Settler_1D underflow
55e_sensor_{A) Goto
effant overflow
flow
U v S5w_sensor_(a) Gotol
WAS
wastage
flow
> (o]
Select_Qw Goto2

Figure 2. Settler subsystem for sludge age control in Simulink implementation



2 METHOD

Fromd.

From2

SA_winter

53¢ Ty mn:(l)
From! |—_> 54 Calo SA Moving mean Sé et meas
From

YYVYY

Qw 55e 58w 535

Figure 3. Sludge age control in Simulink implementation

Product1

Constant

Felational
Operator2

Fen Constant1 Product2

Product

FRelational
Operator1

Qin_lowerlimit Qst_max

Figure 4. Storage tank control in Simulink implementation



2 METHOD

SIMULATION PROTOCOL

The simulation procedure is carried out in three
steps; i) The system is initialized by performing
a 1000 days simulation with constant influent to
reach steady state. This is used as the starting
point for the dynamic simulations; ii) a 609 days
dynamic simulation including the proposed con-
trol strategy, dynamic influent and with noise on
sensors and actuators; iii) Performance assessment
of the last 364 days with the built in calculations of:
Effluent Quality Index, EQI, Operational Cost In-
dex, OCI, permit violations, risks and much more.
See [1] for a detailed description.

2.2. Control strategies

Three control strategies are proposed and tested
in this exercise. Each of them is implemented sep-
arately in order to evaluate the specific effects. Ex-
plicitly that means that three model implementa-
tions and simulations are made and evaluated.

SLUDGE AGE CONTROL

In the default BSM2 setup the sludge withdrawal
from the activated sludge step is done by a sim-
ple time control of the flow rate of Waste Activated
Sludge, WAS. 1t is kept at 450 m?/h during sum-
mer and lowered to 300 m3/h during winter (be-
tween day 0 and 189 and between 364 and 546).
This is to ensure sufficient nitrification during the
cold period.

The basic idea with the proposed control strat-
egy is to gain stability to the biological processes
in the activated sludge treatment and to secure the
nitrification during the cold period. The most im-
portant thing for stability is to give the bacteria
constant conditions with as little variation as pos-
sible in ambient conditions. In an environment
like a WWTP, where the incoming wastewater is
totally out of control and varies all the time, this is
of course very hard. One of the most crucial pa-
rameters is the sludge retention time in the sys-
tem, also called the Sludge Age, SA, as it is an ap-
proximate value of how long each microorganism
is retained in the system. If this value drops be-
low the growth rate of the desired microorganisms
they will be washed out. For organisms like nitri-
fies that only grow under aerobic conditions it’s

only the aerobic SA that counts, below the aerobic
SA is referred to as SA. The SA is calculated with
equation 1.

_ TSSrsVR345
T'S Sefiuent Qeffluent + 1'S Swas@was

TSS is the Total Suspended Solids in the differ-
ent streams in g/m?® and Q denotes the flows in
m?/h, WAS is short for Waste Activated Sludge.
Two things are obvious to each and everyone: i)
the Qs is the only possible control handle for the
sludge age; ii) the sludge age will be in order of
several days and the variation of the parameters
in the equation is in order of minutes or hours.
The last point means that the instantaneous cal-
culation will vary a lot more and faster than the
actual sludge age.

A sludge age estimator is implemented accord-
ing to the following, se figures 2 to 3.

SA (1)

e TSS-sensors of class A0 are applied at biore-
actor 5, WAS and the settler effluent.

¢ The instantaneous sludge age for the aerated
volume is calculated according to equation 1,
followed by a discrete FIR filter with one day
sampling and a non weighted 15 day mov-
ing average. This is to get a more realistic be-
haviour and smoother control.

e The set-point for the sludge age control is a
simple timer arrangement similar to the Q.yas-
control in the original BSM2-setup.

e A PI controller taking the error of the sludge
age and manipulating the Qwas. The con-
troller parameters are presented in table 1.

STORAGE TANK CONTROL

The reject water from the dewatering unit is lead
to a storage tank (ST) before it is pumped back to
the main plant. This offers several control options.
The flow rate can be controlled and the position
for return to the plant can be chosen. In the de-
fault strategy the set-point for reject flow rate from
the tank, D4, is set to zero, which means that the
tank will go full and thereby the recycle flow rate
is equal to the reject water production from the de-
watering unit.



2 METHOD

Table 1. Parameters for the sludge age PI-controller.

Parameter Value
SA setpoint winter 18
SA setpoint summer 8
KSA 7.5
TiSA 2.5
TtSA 1
SAintstate 0
SAaestate 0
Qwoffset 300
Qw_max 1500
useantiwindupSA 1

The recycled reject water adds an internal load
to the main treatment that accounts for 58.8 tons
of nitrogen per year or almost 18 % extra nitrogen,
mostly ammonium, each year. This is due to min-
eralization of particulate nitrogen in the digester
that has to be recycled and treated in the water
train. The basic idea and goal for this control strat-
egy is to equalize the load variations a bit by con-
trolling the reject flow in order to recycle less dur-
ing high load periods (daytime and high flow pe-
riods) and vice versa during low loaded periods
(nighttime).

For the implementation in the Matlab model a
Simulink sub model to the Storage tank model was
built (figure 4) to produce a dynamic set-point for
the pumping rate of reject from the tank. The
model in figure 4 produces a proportional func-
tion limited at both high and low @;,,. A schematic
graph is shown in figure 5. The main behaviour of
this function / control is:

e When Q;, < 12000 Qg = 500 m>/d. That is
a high pumping rate to pump most produced
reject water and also empty the tank during
low loaded periods.

e When 12000 < Qi < 23000 Qs =
—0.04545Q;,, 4+ 1045.35 m3/d. A linear func-
tion gives less reject pumped with increased
inflow.

e When Q;, > 23000 Q,; = 0 m®/d. That
means that the reject will go to the tank and
when it is full it will be bypassed to the inlet.

Graf over the pumping set point from the storage tank
T T T T

400+ ,

Qst[ma/d]
@
8
S
L

2001 -

100 B

I I I | I |
(] 05 1 15 2 25 3 35
Qin [m3/d] x10°

Figure 5. Function for the set-point of pumping rate
from the storage tank.

SLUDGE LEVEL CONTROL